e
=

-

— )

NAMNWATER

Namibia Water Corporation IL.id

ENVIRONMENTAL MANAGEMENT PLAN
FOR
CENTRAL NORTH WATER SUPPLY AREA: ZONE 6

Document Type: Updated Environmental Management Plan
Document Version: Final for Submission

ECC Application No: 240906004668

Author: Fillemon Aupokolo Proponent: Namibia Water Corporation

Lid
Company: Namibia Water Corporation Lid

Contact Person: Jolanda Kamburona
Telephone: +264 813253 301 / +264 61

712095 Telephone: +264 81 144 1528 / +264 61

712105
Postal Address: Private Bag 13389,

Windhoek, Namibia Postal Address: Private Bag 13389,

Windhoek, Namibia
Email : AupokoloF@namwater.com.na

Email : KamburonaJ@namwater.com.na

£ ol

EAP/Signature ~ Proponent

July 2024



Table of Contents

LIST OF ABBREVIATIONS ... 1]
1. PURPOSE OF THE EMP ....ooiiiiiiiiiiiiiiiiieiitiiiiiieeeeatessssesssssssssssssssssssssssssssssssssssssssnssssssnsnns 4
P2 | I 2 151 L@ I ] 5
3. EXISTING CNWSA: ZONE 6 WATER SUPPLY INFRASTRUCTURE..........ccccccevvvvvveeenn. 7
B TRt T VA = =T s T U o 7
3.1.1 Oshakati Purification Plant ... 7
3.2. Water Quality and DisSinfeCtion ................uuuiiiiimiiii e 7
3.2.1 Oshakati Purification Plant ... 7
3.3, PIPE WOIK oo aaaaaaaa 10
3.3.1 Oshakati — Ondangwa (OId) Pipeline.........ccccooiiiiiiiiiiiiieeeeccee e, 10
3.3.2  Oshakati-Omapale Rural Water Supply Scheme ...........ccooevviiiiiiiieereiiiin, 10
B4, RESEIVOIIS ..o i et e ettt e e e e e e e e e ettt a e e e e e e e e aaar e e aaaaeaaraes 10
3.5.  Power Supply and Control System ............oouiiiiiiiiiiiicc e 10
3.5.1 Oshakati Purification Plant Pump Station ...........ccccoceeiiiic e, 10
3.5.2  Transfer Pump Station ..........eoiiiiiiii e 11
3.5.3 Town Pump Station ... 11
3.5.4  Oshakati-Ondangwa Pump Station............cccooooeiii, 12
3.5.5  Oshakati-Omapale Pump Station ... 13
3.5.6  Ongwediva Pump Station ... 14
3.6.  Scheme Processes/Operation ..........ccoooeviviiiiiiiiiiie e 14
3.7, MaAINtENANCE. ... .o eeaeeaaes 14
3.7.1 U0 0] 1= 14
B.7.2 AN VAIVES ...t 15
3.7.3 Pressure Gauges and TranSAUCENS ..........covvvviiieiiiiieiieieeieeeeeeeeeeeeeeeeee e 15
3.7.4 RESEIVOIIS ... e e e e e e e e e 15
3.7.5 Pipe Breaks/IEaKS. ........vvueiiii i 15
4. BRIEF DESCRIPTION OF THE RECEIVING ENVIRONMENT ..........cuvvuiiiiiiiiiiiiiiinnnnnns 18
4.1 L 10 = - 18
411 Precipitation ........o oo 18
S I =0 0] o =T = (0 Y PP TSS 18
4.2 L= oo 18
4.3 Natural Fauna and Flora...........ooooii e 18
5. THE LEGAL ENVIRONMENT .....ciiiiiiiiieeeeeeeeeeeeeeeeeeee ettt 19
5.1 The Constitution of the Republic of Namibia................cccoooe 19
5.2 Environmental Assessment Policy (1995) ... 19
5.3 Environmental Management Act (No 7 of 2007) (EMA) ..., 20

54 EIA Regulations Government Notice No. 30, promulgated on 6 February 2012 .20



5.5  Water Act 54 of 1956 and Water Resources Management Act 11 of 2013 ......... 20

6. RESPONSIBLE PARTIES ...t 21
7. ENVIRONMENTAL MANAGEMENT PLAN ....oooiiiiiiiiiieeeeeeeeeeeeee e 23
8. MANAGEMENT ACTIONS ... 24
8.1 Operation and Maintenance phase of the CNWSA: Zone 6 Water Supply Scheme
....................................................................................................... 24

.11 INIrOAUCHION ... e 24
8.1.2 MaintenanCe ProCeAUIES.............uuuuuuueiiiiiiiiiiiiiieeeeeeeeneeeneeeeenennnnnnnnnnnes 24

9. SITE CLOSURE AND REHABILITATION.....coiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 40
10. NAMWATER ENVIRONMENTAL CODE OF CONDUCT ......cuuvuiiiiiiinieieeninnennnnnnnnnnnnnnnns 41
T = = N[0 0 R 46
GRIEVANCE PROCEDURE ... 47
GRIEVANCE REGISTRATION ... .o 48



LIST OF ABBREVIATIONS

AIDS
CoC
DEA
EMA
EMP
HIV
I&AP
MEFT
NEM
MSDS
NWQG
NWQsS
STI’s
WTW

Acquired Immune Deficiency Syndrome
Code of Conduct

Directorate of Environmental Affairs
Environmental Management Act
Environmental Management Plan
Human Immunodeficiency Virus
Interested and Affected Parties

Ministry of Environment, Forestry and Tourism
NamWater Environmental Manager
Material Safety Data Sheet

Namibian Water Quality Guidelines
Namibian Water Quality Standards
Sexually Transmitted Infections

Water Treatment Works



1. PURPOSE OF THE EMP

This Environmental Management Plan (EMP) has been compiled for the management of potential
environmental impacts during the operation, and decommissioning phases of the proposed
Central North Water Supply Area (CNWSA): Zone 6 pipeline.

In terms of the Environmental Assessment Policy of 1994 and the Environmental Management
(Act No 7 of 2007) (EMA), the activities required for the construction of the proposed project
requires authorization from the Directorate of Environmental Affairs at the Ministry of

Environmental, Forestry and Tourism (MEFT: DEA).

An Environmental Clearance Certificate (ECC) was originally issued in 2021 and this EMP

serves as an application for the renewal of the ECC.



2. INTRODUCTION

The Central North Water Supply Area (CNWSA) is located in the Central North area of Namibia,
and covers areas of the Oshikoto, Omusati, Oshana and Ohangwena Regions. CNWSA

infrastructure components have been divided into 8 separate zones.

The infrastructure of Zone 6 includes the Oshakati Purification Plant, four pump stations at this
Plant and one at Ongwediva, the Oshakati — Ongwediva — Ondangwa (old) bulk pipeline, as well
as the Oshakati — Omapale Rural Water Supply Scheme. Reservoirs are located at the Oshakati
Purification Plant and at Ongwediva Pump Station. The urban centres of Eheke, Ongwediva and

Oshakati are located in Zone 6.

The NamWater premises in Oshakati contain the purification plant, several reservoirs and pump
stations. The Oshakati Purification Plant is the source of water for Zones 6, 7 and 8. At

Oshakati, raw water from the Ogongo — Oshakati Canal is treated, stored, and pumped towards
Omakango, Ondangwa, lindangungu, Omapale and into the Oshakati Town’s distribution
network. Under Zone 6, treated water is pumped eastwards to Ongwediva and Ondangwa and
southwards to Omapale. The supply of water northwards, eastwards and north-westwards from

Oshakati is covered by Zone 7.

Treated water was previously transferred to Oshakati from the Ogongo Pump Station, but this
was prior to the construction of the Oshakati Purification Plant and this facility is now used for

emergency purposes only.

2.1 Oshakati Purification Plant
The Oshakati Purification Plant is a conventional design, the construction of which was completed
at the end of 1996. The plant was sized to treat water not only for Oshakati, but also for a

substantial area north, south and east of Oshakati.

The location of CNWSA: Zone 6 is depicted in Figure 1.

The EMP is for an existing water supply scheme and it is therefore only for the operation and

maintenance of the scheme.



Ohaushombog

Ohakweenyanga®

S —

Uithilindindie 3 |
®0kathakingondjo \ |
\ i
; '\ Windhoek _|
Ompundjae ®0shakati } . i—-‘
\ :
‘ |
Okalyngakantako @ H\ !
\J‘Ls.-\."J
Oshekediya
om bonde. . y Compiled By:  NNN Hatutale 3
Date Compiled: 11 July 2024 rw:\rmn
Dats Source:  GIS Office A

o Engombe

¢ Oponona

i

Legend

Efoetalala®

® Villages

|:| Zone 6

——
i

| National Boundaries

Scale 1: 400, 000

Figure 1: CNWSA: Zone 6 Location Map




3. EXISTING CNWSA: ZONE 6 WATER SUPPLY INFRASTRUCTURE

3.1. Water Source

3.1.1 Oshakati Purification Plant

The plant receives its water from the Calueque Dam in the Kunene River by means of the
Calueque - Oshakati Canal. The canal discharges into a forebay at the site of the purification
plant. From there the water is pumped to a flash mixer. At the flash mixer, lime and a coagulant,
presently a polymer, are dosed. Facilities for the dosing of aluminium sulphate and ferric chloride
have also been provided. From the flash mixer, the water flows through flocculation channels to
the sedimentation tanks, also called clarifiers. These clarifiers are equipped with lamella packs.
Settled water flows from the clarifiers to six Aquazur V-type filters. The clear water from the filters
is chlorinated and pumped to the clear water reservoir. Sludge from the clarifiers and the filters is
discharged to four sludge lagoons. The sludge lagoons are utilised as a sludge drying facility, and

for decanting of the sludge supernatant water back to the forebay.

A schematic layout of the existing infrastructure is indicated in Figure 2 below.

3.2. Water Quality and Disinfection

The quality of water supplied to the CNWSA: Zone 6 was evaluated for compliance with the
Namibian Water Quality Guidelines (NWQG) and the Namibian Water Quality Standards
(NWQS). According to the NWQG the water can be classified as Group A.

The chlorination point of the filtered water is only done upstream of the Linyanti Pump Station at

the Katima Mulilo Treatment Plant.

3.2.1 Oshakati Purification Plant

The design of the water purification process includes the unit processes of pre-chlorination,
coagulation, flocculation, sedimentation, intermediate chlorination, filtration, stabilisation (pre-
and post-lime dosing) and post chlorination. Other activities include chemical storage, chemical
preparation and dosing, lime saturation, sludge recycling, filter backwash recovery and
waterworks sludge disposal in lagoons, with the recirculation of supernatant. These processes

and components are discussed in the following paragraphs.

The plant was designed for an average clean water flow of 40 000 m?® per day with a peak flow

capacity of 50 000 m?day.

3.2.1.1 Raw Water Pumping Station
Raw water is pumped from the forebay to the flash mixer. Raw water is metered at the pump

station and at the flash mixer with in-line flow meters.



Three raw water pumps with variable speed drives have been installed to achieve the flexibility
required for the average and peak flow conditions. The pumps have been designed for a peak
flow of 2 625 m3/h.

3.2.1.2 Coagulation and Flocculation
The bulk of the water to be treated at Oshakati is raw Kunene River water, which is a natural

surface water.

The plant has a hydraulic flash mixer. Provision has been made to recycle sludge from the clarifier

into the flash mixer in order to aid floc formation.

In the original design, the coagulants provided for were aluminium sulphate (alum), as well as an
organic polymer and ferric chloride. The dosing of lime at the coagulation stage was also provided
for to restore the alkalinity of the raw water and to achieve optimum pH conditions for the formation
of floc. For this purpose, a lime saturator was provided for the dosing of lime as a solution. Pre-

lime dosing can be done on the raw water line before the flash mixer and in the flash mixer itself.

For the flocculation of the colloidal particles, the plant has baffled horizontal channels. The
flocculator is also subdivided into three individual compartments to allow a tapered mixing

intensity and the facility for short circuiting any of the compartments to alter retention time.

3.2.1.3 Sedimentation
The plant has a rectangular settling tank with sludge hoppers covering 100% of the floor area,

and installed with lamella packs.

3.2.1.4 Sand Filtration

The removal of suspended solids and micro-organisms from the coagulated and settled water is
achieved by single medium sand filtration. Six rapid gravity filters have been provided for the
plant, operating at a filtration rate of 5.3 m/h. The filters are installed with Aquazur's V-filter with a
siphon flow control system. The company was responsible for the design, supply and installation

of the filters, as well as the lamella packs and the chemical dosing plant.

3.2.1.5 Chlorination
The plant incorporates three chlorine dosing points, namely, pre-chlorination, intermediate

chlorination and post-chlorination.



Pre-chlorination is done at the flashmixer, intermediate chlorination is done between

sedimentation and sand filtration, and post-chlorination is done downstream of the filters.

Four chlorinators and four injectors have been installed, one for each of the chlorination points,
while a standby chlorinator/injector is provided with the capability of feeding any of the three points
of application. Bottle-mounted chlorinators on one-ton cylinders are used. Duty cylinders are
mounted on cradles and weighing scales. The original design allowed for the manual setting of

the chlorine dosing by means of gas rotameters.

3.2.1.6 Sludge Handling
Waterworks sludge is generated at two locations in the plant, i.e. at the settling tanks, from

desludging, and at the filters, from backwash water.

Sludge flows from the filters and from the settling tanks, under gravity, to the sludge lagoons. A
system of adjustable weirs enables the decanting of supernatant down to the sludge level in order

to accelerate the drying of the sludge. The supernatant is discharged into the forebay.

3.2.1.7 Chemical Storage and Handling
Chemical stockpile space is provided for the storage of the equivalent of two months' consumption

of chemicals.

Two dry feeders have been supplied and installed for alum, and two dry feeders for lime. This
effectively creates a 100% standby capacity. The lime feeders are designed to provide the
required lime slurry to the lime saturator. From the lime saturator, the solution is either pumped
to the pre-lime dosing point or fed under gravity to the clear water well for post lime dosing.

However, the lime saturator is presently not utilised.

A polymer make-up system is available for the batch preparation of the polymer solution. The

polymer solution is fed to the flash mixer by means of a dosing pump.

Ferric chloride is delivered by bulk tanker to the works. The bulk storage tanks consist of four
10 m? capacity HDPE tanks. The solution is pumped to the ferric chloride day tank by means of
bulk transfer pumps, from where the solution is pumped to the flash mixer by means of dosing

pumps.



3.3. Pipe Work

3.3.1 Oshakati — Ondangwa (Old) Pipeline

This pipeline starts at the Oshakati — Ondangwa Pump Station on NamWater’'s premises in
Oshakati and follows a route south of the Oshakati — Ondangwa Road, to eventually terminate at
the NamWater pump station in Ondangwa. This line primarily serves private users, although some
accounts are billed to the town councils of Oshakati, Ongwediva and Ondangwa. There are also

a few DRWS water points along the route.

This pipeline is 31.5 km long, with 306 water meter installations.

3.3.2 Oshakati-Omapale Rural Water Supply Scheme

This scheme, which was also called the Oshakati-Oponono scheme, starts at the Oshakati—
Omapale Pump Station on NamWater’s premises in Oshakati and runs almost due south in the
direction of the Etosha Pan for a distance of approximately 65 km. This scheme was designed
and constructed in a very short period, to provide water to the inhabitants of the area, and also to
provide water for emergency grazing. The main pipeline consists of 250 mm Class 9 uPVC pipes

at the start, reducing to 110 mm Class 6 at the end.
3.4. Reservoirs
The location and material of construction of the three reservoirs located in CNWSA: Zone 6 are

provided in Table 1 below.

Table 1: Reservoirs of Zone 6

Reservoir Name or Reservoir Type and Nominal Capacity
Location Configuration (m?3)
Earth embankment with a floating
Oshakati Purification Plant 75 000
roof
Oshakati Purification Plant | Reinforced concrete GLR 9 000
Oshakati Purification Plant | Reinforced concrete GLR 2 500
Ongwediva Reinforced concrete GLR 7 500

3.5. Power Supply and Control System

3.5.1 Oshakati Purification Plant Pump Station

Water is drawn from “the square dam” by three pumps of the transfer pump station, and delivered
into a pipeline which joins the Ogongo—Oshakati Pipeline. Water from Ogongo and Oshakati is
then transferred into either the 9 000 m3 or 2 500 m® ground level reservoirs. (It should be noted
that 9 000 m? is the nominal or design capacity of this reservoir, whilst the actual useable volume

is 8 500 m3.)
10



Water is drawn off the Ogongo—Oshakati Pipeline, upstream of the connection of the pipeline from